[FParis List

O D MO =

Left Motor Mount Bracket
3/8-16 x 1 1/4” Hex Head Bolt
3/8-16 x 1”7 Carriage bolt
M12-1.75 Hex Nut

M12 Lock Washer

3/8 Lock Washer

10mm Flat Washer

0ok NO—

Right Motor Mount Bracket
3/8-16 Hex Nut

M12-1.75 x 140mm Bolt
M12 Flat Washer

3/8 Flat Washer

10mm-1.5 x 30mm Hex Bolt




	Blank Page

